
This is the accepted manuscript version of the contribution published 
as: 
 
Seiwert, B., Nihemaiti, M., Bauer, C., Muschket, M., Sauter, D., Gnirss, R., Reemtsma, T. 
(2021): 
Ozonation products from trace organic chemicals in municipal wastewater and from 
metformin: peering through the keyhole with supercritical fluid chromatography-mass 
spectrometry 
Water Res. 196 , art. 117024 
 
The publisher's version is available at: 
 
http://dx.doi.org/10.1016/j.watres.2021.117024 



1 
 

Ozonation products from trace organic chemicals in municipal 1 

wastewater and from metformin: peering through the keyhole with 2 

supercritical fluid chromatography-mass spectrometry 3 

Bettina Seiwert a, 1, Maolida Nihemaiti a, 1, Coretta Bauer a, Matthias Muschket a, Daniel Sauter b, 4 
[...]
S/A                           Sand and Anthracite 47 

S/BAC                      Sand and Biological Activated Carbon 48 

SFC                          Supercritical Fluid Chromatography 49 

TrOCs                      Trace Organic Chemicals 50 

UPLC                       Ultra Performance Liquid Chromatography 51 

WWTP                     Wastewater Treatment Plant  52 



4 
 

1. Introduction 53 

Trace organic chemicals (TrOCs), such as pharmaceuticals, personal care products, and industrial 54 

compounds, in effluents of wastewater treatment plants (WWTP) pose threats to receiving aquatic 55 

ecosystems and impact downstream water quality, which is of particular concern if the wastewater-56 

impacted water bodies are used as drinking water sources via indirect potable reuse (Reemtsma et 57 

al., 2006; Loos et al., 2013; Luo et al., 2014). Ozonation and subsequent post-treatments are 58 

increasingly implemented as additional wastewater treatment steps to improve the abatement of 59 

TrOCs (Huber et al., 2005; Hollender et al., 2009; Zimmermann et al., 2011). Ozone is also a 60 

common disinfectant and oxidant (e.g., removal of odour and taste) applied in drinking water 61 

production (Hoigné, 1998; von Gunten, 2003).  62 

TrOCs are generally not completely mineralized during ozonation, but transformed to smaller and 63 

more polar ozonation products (OPs) via reactions with ozone and hydroxyl radicals (•OH, formed 64 

from ozone decomposition) (von Sonntag and von Gunten, 2012; Prasse et al., 2015). If released 65 

into the environment, OPs might exhibit an elevated persistence and mobility in water cycle due 66 

to their high polarity (Reemtsma et al., 2016). Moreover, several studies have reported the 67 

increased toxicity of WWTP effluent after ozone treatment (Völker et al., 2019; Schneider et al., 68 

2020), indicating that ozonation can result in the generation of toxic compounds, such as the 69 

carcinogenic N-nitrosodimethylamine, an OP of a nontoxic metabolite of the fungicide tolylfluanid 70 

(Schmidt and Brauch, 2008; von Gunten et al., 2010). Also, ozone treatment leads to the formation 71 

of bioavailable organic matter (e.g., assimilable organic carbon), which promotes bacterial 72 

regrowth and is especially critical in drinking water applications (Wert et al., 2007). The ozone 73 

treatment therefore should only be implemented combining with subsequent post-treatments to 74 

eliminate OPs (Völker et al., 2019). Many OPs are oxygen-rich (e.g., aldehydes, ketones, 75 



5 
 

carboxylic acids) and readily biodegradable by the subsequent biofiltration steps (Hammes et al., 76 

2006; Hübner et al., 2014), leading to the reduction in overall toxicity of ozonated water (Mišík et 77 

al., 2011; Stalter et al., 2011). Nevertheless, there is also evidence that some OPs can be persistent 78 

during biological post-treatment, such as hydroxylamines and N-oxides (Hübner et al., 2015; 79 

Knopp et al., 2016). As a result, the characterization and persistence assessment of OPs during 80 

post-treatment of ozonated water have received considerable attention. 81 

Target and suspect-screening by liquid chromatography-high resolution-mass spectrometry (LC-82 

HRMS) can be applied to monitor the removal of TrOCs and their known OPs during wastewater 83 

ozonation (Deeb et al., 2017; Bourgin et al., 2018). However, the monitoring lists of chemicals in 84 

these approaches are very limited due to the lack of corresponding reference standards or mass 85 

spectral database (Schymanski et al., 2014). In particular, the targeted or suspect analysis of OPs 86 

requires the pre-selection of OPs either by laboratory ozonation experiments or by in silico 87 

prediction based on ozonation mechanisms, which are not available for many TrOCs (Parry and 88 

Young, 2016; von Gunten, 2018). Non-target screening by means of HRMS can provide another 89 

possibility to comprehensively characterize a wide range of substances in complex water matrix 90 

and to prioritize the compounds of interest. The high accuracy and high mass resolution enable the 91 

tentative identification of previously unknown compounds (Schymanski et al., 2014; Hollender et 92 

al., 2017). Non-target screening with reversed-phase liquid chromatography coupled to mass 93 

spectrometry (RPLC-MS) has been successfully applied to analyze TrOCs in different water 94 

compartments (e.g., surface water, riverbank filtrate, wastewater) (Gago-Ferrero et al., 2015; 95 

Albergamo et al., 2019; Carpenter et al., 2019) and examine their abatement during water treatment 96 

(e.g., advanced oxidation, biodegradation) (Parry and Young, 2016; Nürenberg et al., 2019). 97 

However, studies on non-targeted analysis of transformation products are still rare. Schollée et al. 98 



6 
 

(2018) recently performed the RPLC-HRMS based non-target screening to trace OPs during 99 

wastewater ozonation and subsequent post-treatments. An important aspect to be considered is that 100 

the scope of substances captured by non-target screening is limited by sample enrichment and 101 

chromatographic separation steps (Hollender et al., 2017). Particularly, the analysis of highly polar 102 

compounds by generic RPLC-MS remains challenging because of their low retention on classical 103 

RPLC stationary phases (e.g., C18) (Reemtsma et al., 2016). Many OPs thereby might have been 104 

overlooked during the generic RPLC-HRMS based non-targeted analysis, requiring the application 105 

of complementary/alternative chromatography, such as hydrophilic interaction chromatography 106 

(HILIC) (Gago-Ferrero et al., 2015) or supercritical fluid chromatography (SFC). 107 

SFC has a unique mobile phase comprising the supercritical CO2 (non-polar) and polar modifiers 108 

(e.g., methanol), and is compatible with both polar and non-polar stationary phases. These features 109 

allow SFC to simultaneously separate a large number of analytes with varied polarity, making it a 110 

potential alternative to RPLC and HILIC (West, 2018). SFC has been increasingly applied in 111 

pharmaceutical industry (Desfontaine et al., 2015) and metabolomics analysis (Shulaev and Isaac, 112 

2018). Promising results on the detection of highly polar TrOCs in environmental waters using 113 

SFC-MS were recently documented (Bieber et al., 2017; Schulze et al., 2019). SFC was reported 114 

to be clearly superior to RPLC in terms of peak shapes and retention, which considerably facilitates 115 

signal detection and integration of polar substances (Schulze et al., 2020).  116 

The aim of this study was to explore the potential of SFC-HRMS to characterize OPs, and to better 117 

understand their formation during ozonation and removal by post-treatments. The ozonation and 118 

post-treatment of wastewater were conducted using a pilot plant located at a full-scale WWTP. 119 

Wastewater samples were analyzed using SFC-HRMS in comparison to RPLC-HRMS. Suspect 120 

screening for previously known OPs was performed to examine the consistence of SFC-HRMS 121 



7 
 

results with RPLC-HRMS output. OPs only detectable by SFC-HRMS and persistent during post-122 

treatments were prioritized through non-target screening, and their structures and origins were 123 

tentatively proposed. SFC-HRMS was also employed to study the transformation mechanism of 124 

metformin during laboratory (lab)-scale ozonation, and to confirm the presence of metformin OPs 125 

during ozonation and subsequent post-treatments of real WWTP effluent.    126 

2. Material and Methods 127 

2.1 Chemical reagents  128 

All chemicals were of analytical grade and used as received without further purification. Carbon 129 

dioxide Premium (4.5) was used for SFC. Methanol, acetonitrile, and formic acid were provided 130 

by Biosolve (Valkenswaard, Netherlands). Disodium hydrogen phosphate (≥99%) and potassium 131 

dihydrogen phosphate (≥99%) were supplied from Merck (Darmstadt, Germany). Potassium 132 

indigotrisulfonate (55%) was purchased from abcr (Karlsruhe, Germany).The analytical standards 133 

of metformin, methane sulfonic acid, and ammeline were purchased from Th. Geyer (Höxter, 134 

Germany). Ultrapure water was obtained from a Merck Milli-Q Integral 5 system (Merck, 135 

Darmstadt, Germany). 136 

2.2  Pilot-scale ozonation and post-treatments of wastewater effluent  137 

The municipal WWTP Schönerlinde (Berliner Wasserbetriebe, Berlin, Germany) is designed for 138 

approx. 750,000 population equivalents and receives municipal as well as industrial wastewater. 139 

A detailed description on the pilot plant was published elsewhere (Sauter et al., 2021). The pilot-140 

scale treatment of secondary effluent consists of an ozonation unit followed by three different 141 

deep-bed filtration steps that are operated in parallel. The ozonation unit was operated with a 142 

specific ozone dose of 0.8 mg O3/mg DOC during sampling events. Three different filtration 143 

systems were applied as post-treatments: a dual-media filter with sand and biological activated 144 



8 
 

carbon (S/BAC), a dual-media filter with sand and anthracite (S/A), and the dual-media 145 

sand/anthracite filter connected to a post granular activated carbon filter (S/A+ post-GAC).  The 146 

influent and effluent of ozonation unit, as well as the effluents of three post-treatments were 147 

collected as 24 hour composite samples. The sampling campaign took place at two different times 148 

(06/2019 and 07/2019, one month in between). The treated bed volumes (BVs) of the filters were 149 

63373 (S/BAC), 59363 (S/A), and 13019 (post-GAC) in 06/2019, and 66310 (S/BAC), 62613 150 

(S/A), and 13912 (post-GAC) in 07/2019. The filters were operated with the following target 151 

empty bed contact time (EBCT) (for the dual-media filters EBCT relates to the upper filter layer 152 

only): S/BAC: 15 min, S/A: 15 min, post-GAC: 30 min. S/BAC and S/A filters are operated as 153 

coagulation/filtration steps by dosing FeCl3 solution in filter influent. 154 

2.3 Lab-scale ozonation of metformin 155 

The stock solution of ozone was prepared by sparging the ice-cooled ultrapure water with ozone 156 

containing oxygen, which was produced using an ozone generator (CMG, 10-5, INNOVATEC// 157 

Gerätetechnik). The ozone stock solution was standardized by its UV absorption at 258 nm (ε= 158 

3000 M-1 cm-1) (Elovitz and von Gunten, 1999). Experiments were performed in amber glass vials 159 

at room temperature (23 ± 2 ℃). Ozonation was initiated by spiking the pre-determined volume 160 

of ozone stock solution into 10 mM phosphate buffer solution (pH 7 and 8.5) containing 20 µM of 161 

metformin. Two different initial ozone doses, 0.5 and 5 mg/L, were chosen to maximize the 162 

formation of the primary and secondary OPs of metformin for better identification. The residual 163 

ozone concentration in reaction solution was determined following the indigo method (Bader and 164 

Hoigné, 1981). Samples were directly analyzed using SFC-HRMS and RPLC-HRMS after 165 

complete depletion of ozone (approx. 2 hours).   166 

2.4 Sample preparation 167 



9 
 

Two mL of wastewater samples were filtered using syringe filters (0.45 µm, RC membrane, 168 

Minisart® RC4, Sartorius) and filled into 2 mL glass vials, and used for direct injection to RPLC-169 

HRMS. Azeotrope evaporation was used as enrichment procedure prior to SFC-HRMS analysis. 170 

An aliquot of 4 mL of the filtered wastewater sample was mixed with 21 mL acetonitrile (a ratio 171 

for the minimum azeotrope mixture) in a falcon tube. This mixture was then evaporated to dryness 172 

at 40 °C under a stream of nitrogen. The residue was reconstituted in 200 μL acetonitrile/ultrapure 173 

water (90:10), resulting in a sample-to-extract enrichment factor of 20. The solution was 174 

centrifuged in an Eppendorf tube at 14000 min-1 for 30 min and only the supernatant was 175 

transferred to a glass vial to ensure that any precipitate was removed before injection. Control 176 

samples were prepared by enriching the ultrapure water under the same conditions. 177 

2.5 Mass-spectrometric analysis 178 

For SFC analysis, a method previously developed for highly polar compounds was used  (Schulze 179 

et al., 2020). For RPLC, a column normally employed for polar compounds was selected with 180 

0.1% formic acid in mobile phase, a common organic modifier applied in many screening studies 181 

(Schymanski et al., 2015). The analysis was performed on two different systems as follows:  182 

RPLC-HRMS. For the reversed-phase analysis, an ACQUITY ultra performance liquid 183 

chromatography (UPLC) connected to a Xevo G2-XS quadrupole time-of-flight (QTof) mass 184 

spectrometry (Waters, Eschborn, Germany) was used. The injection volume was 100 µL. The 185 

UPLC separation was achieved using an ACQUITY UPLC HSS T3 column (100 × 2.1, 1.7 µm) at 186 

a flow rate of 0.45 mL min-1. The column temperature was set to 45 °C. The mobile phase consisted 187 

of (A) water (0.1% formic acid) and (B) methanol (0.1% formic acid). The following gradient was 188 

applied: 0–0.25 min, 2% B; 12.25–15 min, 99% B; 15.1–17 min, 2% B.  189 

SFC-HRMS. The SFC separation was performed by coupling an ACQUITY UPC2 system to 190 



10 
 

Synapt GS2 QTof (Waters, Eschborn, Germany). The chromatographic separation was performed 191 

on a BEH column coupled at 55 °C with flow rate of 1.5 mL min−1 and injection volume of 8 μL. 192 

The (A) CO2 and (B) methanol/water gradient containing 10 mM ammonium formate in 193 

methanol/water co-solvent was applied as follows: 0–0.5 min, 1% B; 9–12.5 min, 50% B; 12.6–194 

15 min, 1% B. A methanol/water make-up flow containing 0.1% formic acid was used at 0.3 mL 195 

min−1 to transfer the column effluent into mass spectrometry.  196 

Samples were analysed using above instruments in positive and negative electrospray ionization 197 

modes (separate runs) following the same HRMS parameters. A lock-spray containing leucine 198 

enkephalin was continuously infused during measurement. The source settings include capillary 199 

voltage of 0.7 kV in positive and -2 kV in negative ionisation modes, source temperature at 140 200 

°C, and desolvation temperature at 550 °C. The sampling cone voltage and source offset were set 201 

as 20 V and 50 V, respectively. Nitrogen and argon were used as cone and collision gases, 202 

respectively. The desolvation gas flow was 950 L h-1. The data was recorded in sensitivity mode 203 

(resolution approx. 20000) as centroid data with a 0.15 s scan time over the mass range m/z 50 to 204 

m/z 1200. The MSE acquisition was performed to simultaneously collect two data sets: a low-205 

collision-energy scan (4 eV) to obtain parent ion information and an elevated-collision-energy scan 206 

(15–35 eV) to get all fragment ions. All samples were analysed in triplicate by a random sorting.  207 

2.6 Data processing and analysis 208 

Non-target screening was done by evaluating the SFC-HRMS and RPLC-HRMS data in retention 209 

time 1 to 10 min and mass range m/z 50 to 1200. MarkerLynx was used to perform the peak picking 210 

for the molecular ion trace (function 1) with 0.1 min deviation in retention time and 0.01 Da 211 

deviation in exact mass. The marker table with relative intensities (to the total marker intensity) 212 

was exported to excel and all further evaluations were performed there. All markers that had a 213 



11 
 

relative intensity >1 in control samples were excluded. Further reduction was done by removing 214 

the markers with >50% standard deviation in three injection replicates. The remaining mass-215 

retention time (m/z-RT) pairs were further sorted to keep those with relative intensity >2 and with 216 

intensity increase by three times in ozonation effluent compared to influent.  These values were 217 

tested beforehand to ensure that the known OPs were included in final data set and the reported 218 